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REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P2754001 DUST PORT 9 P2754009 KNOB BOLT 5/16-18 X 3/4
2 P2754002 COLLECTION NOZZLE 10 P2753010 LOWER SUPPORT TUBE
3 P2752015 LOCK KNOB 1/4-20 X 3/8 12 PS18 PHLP HD SCR 10-24 X 1/4
4 P2753004 DUST PORT BRACKET 13 P2753013 BASE
5 P2754005 KNOB BOLT 3/8-16 X 5/8 14 PW02 FLAT WASHER 3/8
6 PW02 FLAT WASHER 3/8 15 PB18 HEX BOLT 3/8-16 X 1
7 PFH04 FLAT HD SCR 1/4-20 X 5/8 16 P2753016 FOOT PAD 1/4-20 X 1/2
8 P2753008 EXTENSION TUBE

Parts information is provided for 
service purposes only. Not all 
parts are available for purchase.


